ORGANIC AND NUTRIENT REMOVAL OF INDUSTRIAL DISCHARGE
FROM ELECTRONIC INDUSTRY

NUR NABILAH HIDAYAH BINTI ISMAIL

MSc. INDUSTRIAL ENVIRONMENTAL ENGINEERING

UNIVERSITI TEKNOLOGI PETRONAS

JANUARY 2024



CERTIFICATION OF APPROVAL

Organic and Nutrient Removal of Industrial Discharge from Electronic
Industry

by

Nur Nabilah Hidayah Binti Ismail

A project dissertation submitted to
Universiti Teknologi PETRONAS
in partial fulfilment of the requirement for the

MSc. in INDUSTRIAL ENVIRONMENAL ENGINEERING

Approved by,

@V\/
. S SUL RAMMAN MOHAMED KUTH

nNVirc ental Engineering Department
ogi PETRONAS

(Prof. Dr. Shamsul Rahman Bin Mohamed Kutty)

UNIVERSITI TEKNOLOGI PETRONAS
SERI ISKANDAR, PERAK
[...]
From Figure 48, it can be observed that Total Phosphorus Concentration
does not vary very much for each alum-lime dosage. The highest total phosphorus
removal, 26.7%, occurs at alum-lime dosage of 15 mg/L, whereas the lowest
removal, 5.1%, was observed at alum-lime dosage of 300 mg/L with average
concentration of 101 mg/L. All of the alum-lime dosage does not meet the standard
B discharge limit of 10 mg/L for industrial wastewater. Therefore, further
treatment using biological treatment system is required to reduce the Total
Phosphorus concentration. Table 54 shows the average total phosphorus removal

throughout the study period for each alum-lime dosage.

Table 54: Average Effluent Total Phosphorus Concentration/Total

Phosphorus removal

Alum-Lime Percentage total phosphorus removal (%)
Dosages
15 26.7
50 15.4
100 12.6
200 22.9
300 5.1
500 10.7

85



4.2.8 Results of Experiment 8: Optimum pH and Optimum Dosage
for Alum and Alum-Lime Coagulant
The section analysed optimum pH and optimum dosage for two coagulant

which is Aluminium Sulfate and Alum-Lime Coagulant

4.2.8.1 Fixed the dosages of Alum Dosage to 500 mg/L and pH 10 for
Electronic Wastewater
Table 55 shows the average effluent organic and nutrient throughout the
study period and the percentage organic and nutrient removal by using Alum as
coagulant.

Table 55: Average Total Concentration and Percentage removal for
Optimum pH and dosage of Alum

Parameter Unit Average total Percentage
concentration removal (%)
COD mg/L 269 82.9
Turbidity NTU 1.41 97.9
TSS mg/L 27 85.4
Nitrate Nitrogen mg/L 0.8 87.5
Ammonia Nitrogen mg/L 12 85.7
Total Phosphorus mg/L 46 56.7

According to Table 55, utilizing a fixed alum dosage of 500 mg/L and
maintaining a pH of 10 is effective in achieving high removal efficiencies for
various parameters in electronic wastewater. However, challenges persist in
meeting regulatory discharge limits for COD and total phosphorus. Further
optimization of treatment processes or additional treatment steps may be required

to ensure full compliance with discharge standards.

86



4.2.8.2 Calculation of Alum for Industry

Q = 2.9 m%hr = 0.0483 m3/min = 0.00027 m%/s

Using one flash mixers, we determined the discharge for one flash mixer as
(0.0483m3/min) / 1 = 0.0483 m*/min.

Use t = 1 min (60 sec),
Volume of flash mixer (V) = 0.0483 x 1 min= 0.0483m?3

Depth of the tank (d) =3 m

A=V /d=0.0483m*/3 m=0.0161 m?

The circular section of the tank was used, and the diameter was obtained using
the following equation:

D= YA (o-‘:mm?’) =0.1432, say 0.2 m

At T =20 °C, dynamic viscosity (i1 = 1.0087 x10-3 Pa. s) was determined in
accordance with previously described methods [13]: For rapid mixing, G is
>300/s or more

G =1,000/s is proposed to be used in power calculation (McGee, 1991)

V =0.0483 m®

Power =P = G2 pV (3) (Metcalf & Eddy, 2014)

where G is the mean velocity gradient (/s), P is the power dissipated (watt), L is
the dynamic viscosity (Pa/s), and V is the volume of the tank (m3).

P = (1,000/s) x (1.0087 x 10-3 Pa/s) x (0.0483 m?)

P =0.04872 Watt ~ 0.00004872 kW

To determine the amount of the coagulant (e.g., alum) required per day (kg/day),
we used the optimum dosage of alum at 500 mg/L (normally optimum dosage
determined by Jar test), and we supposed that the density of alum was 600
kg/ma3.

Q =0.00027 m3 /s x 3600 x 24 = 23.33 m® /day

Percentage of alum concentration: 10%

Optimum dosages through jar test: 500 mg/L

500 mg x 1000 L 1kg 23.33m3

Amount of alum =
1 1000 mg day

=11,665.00 kg/day x 0.1% (10% of alum) =1,166.5 kg/day
= 34,995 kg/month

Density = mass/volume

Volume of alum = mass / density

=1,166.50 kg/day / 600 kg/m3 = 1.944 m3 /day
=58.3 m® /month

87



0.4m -

3.0m

Figure 49: Details of Coagulation tanks

88



4.2.8.3 Fixed the dosages of Alum Dosage to 500 mg/L, Lime Dosage

to 200 mg/L and pH 10 for Electronic Wastewater
Table 56 shows the average effluent organic and nutrient throughout the
study period and the percentage organic and nutrient removal by using Alum-Lime

as coagulant.

Table 56: Average Total Concentration and Percentage removal for
Optimum pH and dosage of Alum-Lime Coagulant

Parameter Unit Average total Percentage
concentration removal (%)
COD mg/L 327 79.2
Turbidity NTU 1.05 99.4
TSS mg/L 18 90.3
Nitrate Nitrogen mg/L 0.3 95.3
Ammonia Nitrogen mg/L 19 77.4
Total Phosphorus mg/L 52 51.1

According to Table 56, employing a constant alum dosage of 500 mg/L
and lime dosage of 200 mg/L, while maintaining a pH of 10, proves to be effective
in achieving high removal efficiencies for various parameters in electronic
wastewater. Nevertheless, challenges persist in meeting regulatory discharge
limits for COD and total phosphorus. Therefore, further optimization of treatment
processes or the inclusion of additional treatment steps may be necessary to ensure

full compliance with discharge standards.

89



4.2.8.4 Calculation of Lime for Industry
Q = 2.9 m¥hr = 0.0483 m*/min = 0.00027 m3/s

Using one flash mixers, we determined the discharge for one flash mixer as
(0.0483m3/min) / 1 = 0.0483 m®/min.

Use t = 1 min (60 sec),
Volume of flash mixer (V) = 0.0483 x 1 min= 0.0483m?3

Depth of the tank (d) =3 m

A=V /d=0.0483m3/3 m=0.0161 m?

The circular section of the tank was used, and the diameter was obtained using
the following equation:

o - Vix (0-1161““3) =0.1432, say 0.2 m

At T =20 °C, dynamic viscosity (i1 = 1.0087 x10-3 Pa. s) was determined in
accordance with previously described methods [13]: For rapid mixing, G is
>300/s or more

G =1,000/s is proposed to be used in power calculation (McGee, 1991)

V =0.0483 m®

Power =P = G2 pV (3) (Metcalf & Eddy, 2014)

where G is the mean velocity gradient (/s), P is the power dissipated (watt), W is
the dynamic viscosity (Pa/s), and V is the volume of the tank (m3).

P = (1,000/s) x (1.0087 x 10-3 Pa/s) x (0.0483 m®)

P =0.04872 Watt ~ 0.00004872 kW

To determine the amount of the coagulant (e.g., alum) required per day (kg/day),
we used the optimum dosage of alum at 500 mg/L (normally optimum dosage
determined by Jar test), and we supposed that the density of alum was 600
kg/ma3.

Q =0.00027 m3 /s x 3600 x 24 = 23.33 m® /day

Percentage of alum concentration: 10%

Optimum dosages of lime through jar test: 200 mg/L

200 mg X 1000 L 1kg 23.33m3
1 1000 mg day

Amount of alum =

= 4,666 kg/day x 0.1% (10% of lime) = 466.6 kg/day
= 13,998 kg/month

Density = mass/volume

Volume of alum = mass / density

= 466.6 kg/day / 2211 kg/m3 = 0.21 m3 /day
= 6.33 m® /month

90



CHAPTER S
CONCLUSIONS AND RECOMMENDATIONS

5.1 Conclusion

The optimum pH and dosage of precipitant were determined through a series
of jar test experiments. Coagulant dose and pH play crucial roles in the industrial
wastewater treatment process. The performance of Aluminium Sulphate, Ferric
Chloride, Alum-Ferric coagulant, and Alum-lime coagulant was compared under
these optimal conditions. Alum coagulant showed better results compared to the
other coagulants. The results indicate that under the optimum pH of 10 and
optimum dosage of 500 mg/L, Aluminium Sulphate removed 82.9% of COD,
97.9% of turbidity, 85.4% of TSS, 87.5% of Nitrate Nitrogen, 85.7% of Ammonia
Nitrogen, and 56.7% of Total Phosphorus. For Alum-Lime coagulant, the
optimum conditions were at pH 10 and lime dosage of 200 mg/L. Alum-Lime
coagulant removed 79.2% of COD, 99.4% of turbidity, 90.3% of TSS, 95.3% of
Nitrate Nitrogen, 77.4% of Ammonia Nitrogen, and 51.1% of Total Phosphorus.
However, phosphorus and COD levels did not meet the Standard B discharge
limit. Therefore, it is suggested to combine an extended aeration activated sludge
system with a chemical treatment system to remove COD and phosphorus, as the
COD/BOD ratio is above 0.2 but below 0.5, indicating that the wastewater is
biodegradable. Extended aeration systems typically have lower energy
requirements compared to other activated sludge processes due to their longer
aeration times and lower biomass concentrations, resulting in lower operational
costs, making them an attractive option for certain applications. It is recommended
that industries use 15.1 kg of Alum to treat 35m?3 of electronic wastewater in an

equalization tank with a flow rate of 2.9 m3/hr.

91



5.2 Recommendation

Future studies should look at the organic and nutrient removal by combining
chemical treatment system and biological treatment system to ensure the effluent
discharge can meet the standard effluent discharge limit.

Other type of coagulant such as natural coagulant can be investigated to remove
organic and nutrient from industrial wastewater.

Optimal dosage and optimal pH through jar tests or pilot-scale studies using
different rate of revolutions per minute (rpm), different flocculation, and
sedimentation time can be studies to remove organic and nutrient from industrial

wastewater.

92



1)

2)

3)

4)

5)

6)

7)

8)

REFERENCES

A.A. Aghapour, S. Nemati, A. Mohammadi, H. Nourmoradi, and S.
Karimzadeh, (2016), Nitrate removal from water using alum and ferric
chloride:A comparative study of alum and ferric chloride efficiency.
Environmental Health Engineering and Management

A.H. Jagaba, Sule Abubakar, lIbrahim Mohammed Lawal, Ab Aziz Abdul
Latiff, Ibrahim Umaru (2018), “Wastewater Treatment Using Alum, the
Combinations of Alum-Ferric Chloride, Alum-Chitosan, Alum-Zeolite and
Alum- Moringa Oleifera as Adsorbent and Coagulant”. International Journal of
Engineering Management. Vol. 2, No. 3, pp. 67-75. doi:
10.11648/j.ijem.20180203.13

Abdel Wahaab, R., Alseroury, F.A. Wastewater treatment: a case study of
electronics manufacturing industry. Int. J. Environ. Sci. Technol. 16, 47-58
(2019). https://doi.org/10.1007/s13762-017-1529-2

Abdel Wahaab, R.; Alseroury, F. A. (2019), “Wastewater Treatment: A Case

study of Electronics Manufacturing Industry”, Springer Berlin Heidelberg,
International journal of environmental science and technology, 16 (1),
Abujazar, M. S. S., Karaagac, S. U., Abu Amr, S. S., Alazaiza, M. Y. D. &
Bashir, M. J. K. (2022), “Recent advancement in the application of hybrid
coagulants in coagulation-flocculation of wastewater: A review”. J. Clean.
Prod. 345, 131133

Ahmad, Muhammad Imran & Habib, Muddasar & Habib, Unsia & Hai, Abdul
& Khan, Amad. (2016). Analysis and Treatment of Tannery Waste Water by
using the Combined Filtration and Coagulation Treatment Process. Proceedings
of the Pakistan Academy of Sciences. 50. 13.

Armand, M.; Endres, F.; MacFarlane, D.R.; Ohno, H.; Scrosati, B. lonic-liquid
materials for the electrochemical challenges of the future. Nat. Mater. 2009, 8,
621-629

Babarao, T.D., & Verma, S. (2015). Coal Washery Waste Water Treatment
using Natural Coagulants and Chemical Precipitation.

93


https://doi.org/10.1007/s13762-017-1529-2

9) Babarao, T.D., Verma, S. (2015), “Coal Washery Wastewater Treatment using
Natural Coagulants and Chemical Precipitation”, Int J. Res., 4(6) 1877-1881
10) Barros, A.; Vecino, X.; Reig, M.; Cortina, J.L. (2022) “Coagulation and
Flocculation Optimization Process Applied to the Sidestream of an Urban
Wastewater Treatment Plant”. Water
Biosynth (2023), Research Chemicals, “1-Butyl-3-methylimidazolium
hexafluorophosphate” https://www.biosynth.com/p/FB35122/174501-64-5-1-

butyl-3-methylimidazolium-hexafl

11) Bolto B, Gregory J. Organic polyelectrolytes in water treatment. Water
Research. 2007;41(11):2301-2324

12) Carvalho, M.D.F.N.De, Prazeres, A.R.D.S., & Toledo, F.J.R. (2012).
“Tratamento de dguas residuais da industria de queijo mediante processos em
série de precipitacdo quimica, neutralizacdo natural e biodegradacdo aerobia”,
Portugal: INPI.

13) Chauhan, R., et al. (2017). lonic liquids as coagulants in water treatment: A
review. Environmental Chemistry Letters, 15(2), 231-247.

14) Chen, Yn., Liu, Ch., Nie, Jx. et al. (2013), “Chemical precipitation and
biosorption treating landfill leachate to remove ammonium-nitrogen”. Clean
Techn Environ Policy 15, 395-399. https://doi.org/10.1007/s10098-012-0511-
4

15) Chin Yee Eng, Dongning Yan, Nipuna Withanage, Qiyi Liang, Yan Zhou
(2019), “Wastewater treatment and recycle from a semiconductor industry: A
demo-plant study. Water Practice and Technology” 14 (2): 371-379. doi:
https://doi.org/10.2166/wpt.2019.020

1) Chung J, Choi J, Chung S (2020a) Pilot study of specific microbe
immobilisation cells (SMICs) technology in removing tetrame thyl ammonium

hydroxide for reuse of low-strength electronics wastewater. J Hazard Mater
384:120829
2) Chung S, Chung J, Chung C (2020b) Enhanced electrochemical oxida tion
process with hydrogen peroxide pretreatment for removal of high strength
ammonia from semiconductor wastewater. J Water Process Eng 37:101425
16) Daud, Z., Awang, H., Latiff, A. A. A., Nasir, N., Ridzuan, M. B. and Ahmad,
R. (2015), Suspended Solid, Color, COD and Oil and Grease Removal from

94


https://www.biosynth.com/p/FB35122/174501-64-5-1-butyl-3-methylimidazolium-hexafl
https://www.biosynth.com/p/FB35122/174501-64-5-1-butyl-3-methylimidazolium-hexafl
https://doi.org/10.1007/s10098-012-0511-4
https://doi.org/10.1007/s10098-012-0511-4
https://doi.org/10.2166/wpt.2019.020

Biodiesel Wastewater by Coagulation and Flocculation Processes. Procedia -
Soc. Behav. Sci., Elsevier B.V. 195, 2407-2411.

17)Daud, Z., Nasir, N., Ridzuan, M. B. and Awang, H. (2016), Treatment of
biodiesel wastewater by coagulation- flocculation process using
polyaluminium chloride (PAC) and polyelectrolyte anionic. ARPN J. Eng.
Appl. Sci. 11, 11855-11859

18) Dehghani M, Alizadeh M H. The effects of the natural coagulant Moringa
oleifera and alum in wastewater treatment at the Bandar Abbas Oil Refinery.
Environ. Health Eng. Manag. 2016; 3 (4) :225-230

19) Den, W., Ko, F.-H., Huang, T.-Y., 2002. Treatment of organic wastewater
discharged from semiconductor manufacturing process by ultraviolet/hydrogen
peroxide and biodegradation. IEEE Trans. Semicond. Manuf. 15 (4), 540-551.

20) Deng, C., etal. (2021). Application of ionic liquids in water treatment: a review.
Chemical Engineering Journal, 425, 131451.

21) El- Gohary, F., Tawfik, A., (2009), “Decolorization and COD Reduction of
Disperse and Reactive Dyes Wastewater using Chemical- Coagulation
followed by Sequential Batch Reactor (SBR) Process, Desalination, 243 (9) :
1159-1164

22) El-Kareh, B., Hutter, L.N., 2012. Fundamentals of Semiconductor Processing
Technology. Springer Science & Business Media.

3) EngCY, Yan D, Withanage N, Liang Q, Zhou Y (2019), “Wastewater treatment
and recycle from a semiconductor industry: a demo plant study”. Water Practice
Technol 14(2):371-379

4) F.M. Omar, N.N.N.A. Rahman, A. Ahmad (2008), “COD reduction in
semiconductor wastewater by natural and commercialized coagulants using
response surface methodology, Water Air. Soil Pollut., 195 pp. 345-352.

23) FAN Hong-Fu, Ma-Jun. Application of ionic liquids in oilfield wastewater
treatment[J]. Journal of Fuel Chemistry and Technology, 2011, 39(1): 33-36.

5) Ferella F, Innocenzi V, Moretti G, Zueva SB, Pellegrini M, De Michelis I,
Ippolito NM, Del Gallo M, Prisciandaro M, Veglio F (2021), “Water reuse in a
circular economy perspective in a microelectronics industry through biological
effluents treatments. J Clean Prod 320:128820

24) Fitzpatrick CS, Fradin E, Gregory J. Temperature effects on flocculation, using
different coagulants. Water Sci Technol. 2004;50(12):171-5. PMID: 15686018.

95



25) G. Jalal, N. Abbas, F. Deeba, T. Butt, S. Jilal and S. Sarfraz. Efficient removal
of dyes in textile effluents using aluminum-based coagulants. Chemistry
International 7(3) (2021) 197-207

26) Gupta VK, Ali I, Saleh TA, Nayak A, Agarwal S. Chemical treatment
technologies for waste-water recycling—An overview. RSC Advances.
2012;2(16):6380-6388

27) Gupta VK, Ali I, Saleh TA, Nayak A, Agarwal S. Chemical treatment
technologies for waste-water recycling—An overview. RSC Advances.
2012;2(16):6380-6388

28) Gupta, A., & Diwakar, M. (2018). lonic liquids: A green platform in
coagulation studies. Environmental Progress & Sustainable Energy, 37(1), 117-